

# **Ontario Association of Gastroenterologists**

## **Consensus Statement on the Ontario Reimbursement Criteria for Biologic Therapies in Inflammatory Bowel Disease**

### **1.0 Executive Summary**

The Ontario Association of Gastroenterologists (OAG) and the Ontario Public Drug Plan (OPDP) have a common goal of providing excellence in health care to patients living with inflammatory bowel disease (IBD). With this in mind, the OAG formed a consensus group to review the current Exceptional Access Program (EAP) reimbursement criteria (updated August 1, 2015) for the use of biologic therapies in IBD in Ontario. Taking into consideration recent treatment guidelines and the most robust clinical data for all available therapies, this group developed several recommendations that will further align the EAP criteria with current evidence.

**In brief, the OAG recommends the following key changes to the current EAP reimbursement criteria for biologics in IBD:**

- **Removal of the requirement for mandatory prior treatment with immunosuppressants or antibiotics**
- **Removal of thiopurines as an immunosuppressant option because of their recognized toxicity and new data showing poor efficacy**
- **Addition of the opportunity for dose optimization; dose increases should be approved on the basis of therapeutic dose monitoring (TDM) or objective evidence of improved disease control after dose escalation; efficacy should be reassessed periodically.**
  - **For infliximab in Crohn's disease (CD) and ulcerative colitis (UC): increase dose to a maximum of 10 mg/kg or increase dosing frequency to a maximum of every 4 weeks in patients with loss of response or shortening of the duration of response.**
  - **For adalimumab in CD: increase dose to 40 mg every week in patients who experience a disease flare.**
  - **The OAG recognizes the potential cost implications of dose escalation and would ensure that all changes were made on the basis of TDM or objective evidence of improved disease control (e.g., reduction of symptoms, inflammation) after escalation.**
- **Addition of access to early and/or ongoing biologic treatment in patients with UC who are hospitalized, recently discharged, and/or have severe disease.**

**In addition, the OAG suggests some other important considerations:**

- **The availability of a simple and standardized EAP form, similar to that used in other disease areas, would enable expedited approval of biologics for patients with IBD.**
- **The time to biologic approval should be shortened to align with those in other Canadian jurisdictions.**

This document provides details regarding these key changes, additional recommendations, and the evidence that supports their implementation.

## 2.0 Overview

The Ontario Association of Gastroenterologists (OAG) and the Ontario Public Drug Program (OPDP) Exceptional Access Program (EAP) share several common goals: to provide patients with access to the most effective therapies, to optimize use of constrained health care resources, and to achieve overall excellence in health care in Ontario. The OAG believes that an update to the current EAP criteria for the reimbursement of biologics in inflammatory bowel disease (IBD) will help achieve these goals and will result in the best possible outcomes for these patients.

Anti-tumor necrosis factor (TNF) biologics have proven efficacy in the treatment of moderate to severe cases of Crohn's disease (CD) and ulcerative colitis (UC). These agents demonstrate strong evidence in terms of achieving the key goals of treatment, such as steroid-free remission, symptom resolution, mucosal healing, and improved quality of life. However, access to these products varies considerably across Canada, primarily as a result of differing drug plan processes and reimbursement criteria.

Numerous changes have occurred within the treatment landscape of IBD since the OPDP's EAP criteria for biologics were first established:

- Publication of the Canadian Association of Gastroenterology's (CAG) Guidelines for Patients Hospitalized with Severe UC and the UC Toronto Consensus Clinical Practice Guidelines (Bitton et al., 2012; Bressler et al., 2015).
- Development of CAG Guidelines for CD (currently in progress; anticipated in fall 2016)
- Improved understanding of the limited efficacy and safety issues associated with thiopurines
- Decisions in other Canadian jurisdictions to not require thiopurine exposure
- Availability of long-term evidence for the efficacy and safety of anti-TNF biologics
- Emergence of therapeutic dose monitoring (TDM) as a strategy to optimize efficacy and make earlier decisions regarding biologic failure
- Evidence for the benefits of dose optimization and changes to the infliximab and adalimumab product monographs

While the implications of some of these changes are reflected in the most recent update of the EAP criteria (August 1, 2015), the OAG suggests that consideration of several others could make a substantial impact on clinical outcomes in patients with IBD. In addition to clinical benefits, improved access to medication could yield several economic benefits, such as reduced hospitalization and disability and improved productivity.

In June of 2016, an OAG consensus group convened to review the current OPDP EAP reimbursement criteria for biologics in IBD. Taking into consideration recent changes in treatment guidelines and the most robust clinical data for all available agents, the consensus group developed several

recommendations that will improve the alignment of these criteria with current evidence (**Section 3.0**). The consensus group also considered other topics related to the approval and availability of biologic agents for IBD and proposed several additional considerations (**Section 4.0**). These recommendations and their supporting evidence are summarized below.

### **3.0 Recommended Changes to EAP Criteria by Disease Area**

#### **3.1 Crohn's Disease**

Infliximab (REMICADE®) and adalimumab (HUMIRA®) are currently the only two biologic therapies reimbursed for the treatment of moderate to severe Crohn's Disease (CD) in Ontario (OPDP, 2015). As described below, clinical data supporting the use of these anti-TNF drugs are available from randomized controlled trials (RCTs) and other supportive studies conducted in patients with luminal or fistulizing CD. Current reimbursement criteria from the OPDP EAP vary between these two patient groups (OPDP, 2015). The consensus group's recommended changes to these criteria are presented below, with support provided by recent clinical evidence.

##### **3.1.1 Luminal Crohn's Disease**

Numerous RCTs have demonstrated the value of infliximab and adalimumab in the treatment of moderate to severe luminal CD. When used as an induction modality, these biologics can result in symptom improvement and clinical remission (Targan et al., 1997; Hanauer et al., 2002; Hanauer et al., 2006; Colombel et al., 2007; Sandborn et al., 2007b; Rutgeerts et al., 2012; Watanabe et al., 2012). Similarly, regular maintenance dosing of infliximab or adalimumab can sustain clinical remission, reduce the need for corticosteroid therapy, and lower the risk of disease-related hospitalization and surgery (Hanauer et al., 2002; Rutgeerts et al., 2004; Colombel et al., 2007; Hyams et al., 2007; Sandborn et al., 2007a; Feagan et al., 2008; Rutgeerts et al., 2012; Watanabe et al., 2012).

As detailed in **Table 2.1** (see pg. 7), current OPDP EAP reimbursement criteria for the use of biologics in moderate to severe luminal CD require the following (OPDP, 2015):

- Harvey Bradshaw Index (HBI)  $\geq 7$ ; AND
- Failure to respond to conventional treatment with glucocorticoid therapy; AND
- Failure to respond to an immunosuppressive agent (e.g., azathioprine, 6-mercaptopurine, methotrexate, or cyclosporine) tried for  $\geq 3$  months.

The criteria additionally present specific dosing regimens for the use of infliximab and adalimumab in the treatment of CD (**Table 2-1**) (OPDP, 2015).

**The consensus group strongly suggests the following changes to the current OPDP EAP criteria for luminal CD:**

**1) Definitions of patients who are corticosteroid resistant and corticosteroid dependent should be updated to align with recent Canadian clinical practice guidelines.**

- The Toronto Consensus Guidelines for the medical management of nonhospitalized patients with UC provide clear definitions of these patient subgroups (Bressler et al., 2015):
  - Corticosteroid resistant: lack of symptomatic response despite a course of oral prednisone of 40 to 60 mg/day (or equivalent) for a minimum of 14 days.
  - Corticosteroid dependent: inability to withdraw (within 3 months of initiation) oral corticosteroid therapy without recurrence of symptoms, a symptomatic relapse within 3 months of stopping corticosteroid therapy, or the need for 2 or more courses of corticosteroid therapy within one year.

**2) The requirement of three months prior immunosuppressive therapy should be removed by changing the word “AND” to “OR”.**

- Although azathioprine and 6-mercaptopurine are commonly used for the treatment of IBD, neither therapy is indicated for such use and both are associated with limitations in terms of safety and efficacy (Marshall et al., 2014).
  - Use of these therapies is associated with an elevated risk of hepatosplenic T-cell lymphoma (HSTCL), a rare but aggressive and often fatal cancer (Thai and Prindiville, 2010).
  - In 2014, Health Canada issued a safety alert regarding the use of azathioprine and mercaptopurine and the risk of HSTCL, and recommended specifically against their use as monotherapy for the treatment of IBD (Health Canada, 2014); the current EAP criteria contradict this guidance, putting prescribers at substantial medico-legal risk.
  - Both therapies are associated with other serious adverse events (AEs), such as myelosuppression, hepatotoxicity, pancreatitis, allergic reactions, and opportunistic infections (Kornbluth et al., 2010).
  - A meta-analysis of 13 RCTs found that azathioprine and 6-mercaptopurine offered no advantage over placebo for induction of remission or clinical improvement of CD, and that azathioprine was inferior to infliximab for induction of steroid-free remission (Chande et al., 2013).
  - Similarly, a network meta-analysis (NMA) of 39 trials reported that azathioprine and 6-mercaptopurine did not differ from placebo for induction of remission in CD (Hazlewood et al., 2015).
    - While infliximab + azathioprine and adalimumab were found to be the most effective therapies for the induction and maintenance of remission of CD, concerns have been expressed regarding the validity of NMA in this

therapeutic area because of clinical heterogeneity between studies (NICE, 2015).

- The SONIC study of patients with moderate to severe CD demonstrated lower rates of clinical remission and mucosal healing with azathioprine alone than with both infliximab alone and infliximab + azathioprine combination therapy (Colombel et al., 2010).
  - The AZTEC and RAPID studies demonstrated that azathioprine was no more effective than placebo or conventional management for the achievement of remission in patients with recently diagnosed CD (Cosnes et al., 2013; Panes et al., 2013).
  - The 2009 Canadian Association of Gastroenterology (CAG) anti-TNF Clinical Practice Guidelines state that “the slow onset of action of [azathioprine and 6-mercaptopurine] limits their effectiveness for patients with acute symptoms in whom a rapid therapeutic response is required,” (Sadowski et al., 2009).
- Limited evidence is available for methotrexate, which is also not indicated for use in moderate to severe CD and may be toxic to some patient subgroups.
    - Efficacy and safety results for methotrexate are only available from relatively small (38–150 patients) and in some cases weakly designed (e.g., inappropriate dosing, open-label, underpowered) clinical trials (McDonald et al., 2014; Swaminath et al., 2014).
      - Findings from these trials and those from meta-analyses remain mixed in terms of its value in CD (Feagan et al., 1995; Oren et al., 1997; Arora et al., 1999; Feagan et al., 2000; Mate-Jimenez et al., 2000; Khan et al., 2011; Laharie et al., 2011; McDonald et al., 2014; Patel et al., 2014; Kopylov et al., 2016).
    - Poor consensus exists across current treatment guidelines regarding the appropriate use of methotrexate in CD.
      - The American Gastroenterological Association Institute states that methotrexate is no more effective than placebo for the induction of remission in CD, but may be effective in maintaining remission (Dassopoulos et al., 2013; Terdiman et al., 2013).
      - European guidelines suggest that methotrexate should generally be reserved for the treatment of active or relapsing CD in patients who are refractory to or intolerant of thiopurines and/or anti-TNF therapy (Dignass et al., 2010; Mowat et al., 2011).
    - No formal dose-finding studies of methotrexate have been conducted in patients with IBD (Herfarth et al., 2016).
    - Relatively few patients (<10%) receive methotrexate in current clinical practice, as evidenced by data from clinical trials and an observational registry (TREAT) (Hanauer et al., 2002; Hanauer et al., 2006; Hyams et al., 2007; Dassopoulos et al., 2013).

- In a prospective study of patients with CD, only 11% of methotrexate-treated patients achieved mucosal healing compared with 60% of infliximab-treated patients ( $P = 0.008$ ) (Laharie et al., 2011).
  - The product monograph for methotrexate notes that it can cause fetal death, embryotoxicity, abortion, or teratogenic effects when administered to a pregnant woman; it is therefore not recommended for women of childbearing potential and thus exposure should not be required prior to initiation of biologic therapy (Pfizer Canada, 2011).
- Cyclosporine is also not indicated for moderate to severe CD and is associated with poor efficacy and safety concerns.
  - In a placebo-controlled, double-blind RCT, cyclosporine was not associated with long-term improvement of active chronic CD (Brynskov et al., 1991).
  - Other studies similarly report no advantage of cyclosporine compared with conventional treatments when used alone or in combination (Feagan et al., 1994; Nicholls et al., 1994; Feagan, 1995; Stange et al., 1995), and that relapse is expected after discontinuation (Santos et al., 1995).
  - Evidence supporting an elevated risk of nephrotoxicity has raised concerns regarding its use (Lobo and Feagan, 1990; Sternthal et al., 2008).
- Reimbursement criteria for biologics in other Canadian jurisdictions, such as British Columbia (BC) and Manitoba (MB), do not require prior use of immunosuppressant therapy in patients with luminal CD.

**3) The opportunity for dose optimization of biologic therapy should be added to address cases of lost response or shortening of response duration. Dose increases should be approved on the basis of TDM or objective evidence of improved disease control (e.g., reduction of symptoms, inflammation) after dose escalation. Efficacy should be reassessed periodically.**

- A consensus statement on the management of CD from the European Crohn's and Colitis Organisation states the following: "For active disease, reduction of the interval between doses, or dose escalation are appropriate strategies before switching to another agent," (Dignass et al., 2010).
- For infliximab:
  - Retrospective studies demonstrate that increasing the dose of infliximab or shortening the dosing interval between infusions (i.e., to 4 or 6 weeks) can be effective strategies to rescue treatment response in up to 96% of patients (Regueiro et al., 2007; Chaparro et al., 2011; Kopylov et al., 2011; Chaparro et al., 2012; Katz et al., 2012; Steenholdt et al., 2015).
  - Results from the TAXIT study suggest that use of TDM to adjust serum infliximab concentrations (e.g., within a window of 3 to 7  $\mu\text{g/mL}$  via dose escalation) can reduce the risk of relapse and the need for rescue therapy compared with adjustments based on clinical features (Vande Casteele et al., 2015).

- Additional support for TDM is provided by the following:
  - A retrospective study of patients with IBD, in which mean infliximab levels were found to be significantly higher in patients in remission than in those with disease flare (Marits et al., 2014).
  - A recent Canadian clinician’s guide (Khanna et al., 2013).
- The Canadian product monograph for infliximab states the following for patients with luminal CD: “For patients who have an incomplete response, consideration may be given to adjusting the dose up to 10 mg/kg,” (Janssen Pharmaceuticals, 2015a).
- For adalimumab:
  - A systematic review of 39 studies of adalimumab in CD found that dose escalation permitted response to be regained in 71.4% of patients and that remission was achieved in 39.9% of patients (Billioud et al., 2011).
  - A large (N = 720), multicenter, real-world study similarly reported that dose escalation re-induced response for ≥6 months in 67% of patients with CD (Baert et al., 2013).
  - The Canadian product monograph for adalimumab states the following for patients with CD: “For patients who experience a disease flare, dose escalation may be considered,” (AbbVie Pharmaceuticals, 2016). Escalation to 40 mg weekly is supported by numerous studies (Wolf et al., 2014; Dubinsky et al., 2016).

A detailed summary of the current OPDP EAP reimbursement criteria for luminal CD and the consensus group’s recommended changes is presented in **Table 2-1**.

**Table 2-1: Current OPDP EAP reimbursement criteria for luminal CD and recommended changes from the consensus group**

| Product Name (BRAND, generic)                                   | Dosage Form & Strength   | Current Reimbursement Criteria  | Standard Approval Duration   | Recommended Changes to Current Reimbursement Criteria   |
|---|--|---|--|---|
| <p>REMICADE®,<br/>infliximab</p> <p>HUMIRA®,<br/>adalimumab</p> | <p>100 mg/<br/>10 mL IV infusion</p> <p>40 mg/<br/>0.8 ml prefilled syringe and<br/>40 mg/<br/>0.8 mL prefilled pen for SQ injection</p> | <p>Treatment of <b>moderate to severe (luminal) CD</b> in patients who have:</p> <ul style="list-style-type: none"> <li>• HBI score <math>\geq 7^*</math>; AND</li> <li>• Failed to respond to conventional treatment with glucocorticoids (prednisone 40 mg/day or equivalent for at least weeks <u>or</u> dose cannot be tapered to below prednisone 20 mg/day or equivalent; AND</li> <li>• Failed to respond to an immunosuppressive agent (azathioprine, 6-mercaptopurine, methotrexate, or cyclosporine) tried for at least 3 months</li> </ul> <p><i>Note: any intolerance(s) or contraindication(s) to treatment with required alternative(s) must be described in detail.</i></p> <p>*If the patient has HBI &lt;7, the request will be reviewed by external medical experts when the following information is provided: blood work (with Hct, Hb, CRP, ESR, platelets, and ferritin levels); supporting endoscopy; details of weight loss; and a list of narcotic analgesics being used.</p> <p><b>Renewal</b> will be considered for patients with 50% reduction in HBI from pretreatment as well as improvement of symptoms (e.g., absence of bloody diarrhea and weight stabilization or increase) and no longer using steroids. Biochemical improvements may also be required.</p> <p>The planned dosing regimen for the requested biologic should be provided. The recommended doses for the treatment of CD are as follows:</p> <ul style="list-style-type: none"> <li>• Infliximab: 5 mg/kg/dose at 0, 2, and 6 weeks, then 5 mg/kg/dose every 8 weeks</li> <li>• Adalimumab: 160 mg at week 0; 80 mg at week 2; followed by 40 mg every 2 weeks.</li> </ul> | <p>Initial: 3 months</p> <p>First renewal: 1 year</p> <p>Second and subsequent renewals: 2 years</p> | <p>Treatment of moderate to severe (luminal) CD in patients who have:</p> <ul style="list-style-type: none"> <li>• HBI score <math>\geq 7^*</math>; AND</li> <li>• <b>Corticosteroid resistance (lack of symptomatic response despite course of oral prednisone 40-60 mg/day [or equivalent] for a minimum of 14 days <u>or</u> corticosteroid dependence (inability to withdraw [within 3 mths of initiation] oral corticosteroid therapy without a recurrence of symptoms, symptomatic relapse within 3 mths of stopping corticosteroids, or need for <math>\geq 2</math> course of corticosteroids within 1 year, OR</b></li> <li>• Failed to respond to an immunosuppressive agent (methotrexate or cyclosporine) tried for at least 3 months</li> </ul> <p><i>Note: any intolerance(s) or contraindication(s) to treatment with required alternative(s) must be described in detail.</i></p> <p>*If the patient has HBI &lt;7, the request will be reviewed by external medical experts when the following information is provided: blood work (with Hct, Hb, CRP, ESR, platelets, and ferritin levels); supporting endoscopy; details of weight loss; and a list of narcotic analgesics being used.</p> <p><b>Renewal</b> will be considered for patients with 50% reduction in HBI from pretreatment as well as improvement of symptoms (e.g., absence of bloody diarrhea and weight stabilization or increase) and no longer using steroids. Biochemical improvements may also be required.</p> <p>The planned dosing regimen for the requested biologic should be provided. The recommended doses for the treatment of CD are as follows:</p> <ul style="list-style-type: none"> <li>• Infliximab: 5 mg/kg/dose at 0, 2, and 6 weeks, then 5 mg/kg/dose every 8 weeks. <b>May increase to 10 mg/kg or increase frequency to every 4 weeks if there is a loss of response or shortening of the duration of response to treatment. Dose increases should be approved on the basis of TDM<sup>a</sup> or objective evidence of improved disease control after dose escalation; efficacy should be reassessed periodically.</b></li> </ul> |



| Product Name<br>(BRAND, generic)  | Dosage Form &<br>Strength | Current Reimbursement Criteria | Standard Approval<br>Duration | Recommended Changes<br>to Current Reimbursement Criteria   |
|---|---------------------------|--------------------------------|-------------------------------|--|
|   |                           |                                |                               | <ul style="list-style-type: none"> <li>Adalimumab: 160 mg at week 0; 80 mg at week 2; followed by 40 mg every 2 weeks; <b>increase dose to 40 mg every week in patients who experience a disease flare.</b></li> </ul> |
| <p>KEY: CD = Crohn's disease; CRP = C-reactive Protein; EAP = Exceptional Access Program; ESR = Erythrocyte Sedimentation Rate; Hb = Hemoglobin; HBI = Harvey Bradshaw Index; Hct = Hematocrit; IV = intravenous; OPDP = Ontario Public Drug Plan; SQ = subcutaneous; TDM = therapeutic dose monitoring</p> |                           |                                |                               |  |

<sup>a</sup> EAP criteria already require TDM to explain dose increases.

Note: proposed changes appear in bold or by omission of text in the right-most column; no changes are recommended for the standard approval duration.

Source: OPDP, (2015).

### **3.1.2 Peri-anal and Fistulizing Crohn's Disease**

Relatively strong evidence supports the efficacy of infliximab and adalimumab in the treatment of peri-anal and fistulizing CD. Infliximab has demonstrated clinical improvements within dedicated RCTs (Present et al., 1999; Sands et al., 2004) and other supportive studies (Cohen, 2001; Rasul et al., 2004; Rodrigo et al., 2004), while adalimumab has shown efficacy within the CHARM RCT, observational studies, and in a case series (Colombel et al., 2007; Hinojosa et al., 2007; Cordero Ruiz et al., 2011; Tonelli et al., 2012). In contrast, very limited evidence is available from small and typically uncontrolled studies to support the use of any other agents in the treatment of peri-anal and fistulizing CD. Updated CAG clinical practice guidelines for the use of anti-TNF biologics in CD are anticipated in fall 2016. However, current OPDP EAP reimbursement criteria require failure on antibiotic AND immunosuppressive therapy before initiation of biologic therapy (**Table 2-2**) (OPDP, 2015).

**The consensus group recommends that the current reimbursement criteria for peri-anal and fistulizing CD be modified as follows:**

- 1) Use of antibiotic and immunosuppressive therapy should be eliminated as a prerequisite for initiation of biologic therapy.**
  - Randomized, placebo-controlled studies including large series of patients remain lacking for antibiotic therapies in peri-anal and fistulizing CD (Sica et al., 2014).
    - Results from small RCTs and uncontrolled cases series demonstrate limited efficacy that rarely includes complete and/or sustained healing; further, bothersome side effects are associated with long-term use (Bernstein et al., 1980; Brandt et al., 1982; Jakobovits and Schuster, 1984; Solomon et al., 1993; Thia et al., 2009; ECCO, 2014; Sica et al., 2014; Klag et al., 2015).
  - As noted for luminal CD, Health Canada issued a safety alert in 2014 regarding use of azathioprine and mercaptopurine and the risk of HSTCL, recommending specifically against their use as monotherapy for treatment of IBD (Sadowski et al., 2009; Health Canada, 2014; Marshall et al., 2014); current EAP criteria contradict this guidance, putting prescribers at substantial medico-legal risk.
  - Other serious AEs (e.g., myelosuppression) have been associated with use of azathioprine and mercaptopurine (Kornbluth et al., 2010).
  - Similar to antibiotics, the safety and efficacy of azathioprine and 6-mercaptopurine have not been demonstrated in rigorous RCTs including large populations of patients with peri-anal and fistulizing CD.
  - Other Canadian jurisdictions (e.g., BC, MB) do not require prior use of antibiotics and/or immunosuppressives before initiation of biologic therapy.

- 2) For the purpose of renewing therapy, a positive response should be defined as either resolution OR improvement of fistulae, rather than just resolution.**
- Patients with partially healed fistulae (improvement) remain in need of ongoing maintenance therapy to potentially achieve the key goal of treatment, complete fistula closure/remission (Klag et al., 2015; Marzo et al., 2015).
  - Prescribing information for infliximab from the United States Food and Drug Administration states that the treatment is indicated for “reducing the number of draining enterocutaneous and rectovaginal fistulas and maintaining fistula closure in adult patients with fistulizing disease,” (Janssen Pharmaceuticals, 2015b).
  - As perianal fistulas are associated with considerable impairment of quality of life (QoL) related to pain, discharge, incontinence, disability, and disfigurement, it is reasonable to expect that an improvement could lead to important reductions in disabling symptoms and potentially improve QoL (Cadahia et al., 2004; Michetti, 2009; Klag et al., 2015; Marzo et al., 2015).
- 3) As for luminal CD, the opportunity for dose optimization of biologic therapy should be added to address loss of response or shortening of response duration in patients with fistulizing CD. Dose increases should be approved on the basis of TDM or objective evidence of improved disease control (e.g., reduction of symptoms, inflammation) after dose escalation (Khanna et al., 2013; Vande Casteele et al., 2015). Efficacy should be reassessed periodically.**
- For infliximab:
    - In the ACCENT II study, most patients with fistulizing CD who lost their response to infliximab 5 mg/kg and re-established response after dose escalation to infliximab 10 mg/kg did so after one dose and all had done so after two doses (Sands et al., 2004; Janssen Pharmaceuticals, 2015a).
    - The Canadian product monograph for infliximab states the following for patients with fistulizing CD: “For patients who respond and then lose their response, consideration may be given to treatment with 10 mg/kg,” (Janssen Pharmaceuticals, 2015a).
  - For adalimumab:
    - A systematic review of 39 studies of adalimumab in CD found that dose escalation permitted response to be regained in 71.4% of patients and that remission was achieved in 39.9% of patients; >20 of the studies included patients with fistulizing CD (Billioud et al., 2011).
    - The Canadian product monograph for adalimumab states the following for patients with CD: “For patients who experience a disease flare, dose escalation may be considered,” (AbbVie Pharmaceuticals, 2016).

A detailed summary of the current OPDP EAP reimbursement criteria for peri-anal fistulizing CD and the consensus group’s recommended changes is presented in **Table 2-2**.

**Table 2-2: Current OPDP EAP reimbursement criteria for peri-anal and fistulizing CD and recommended changes from the consensus group**

| Product Name<br>(BRAND,<br>generic) | Dosage Form &<br>Strength       | Reimbursement Criteria  | Standard Approval<br>Duration  | Recommended Changes  |   |
|-------------------------------------|---------------------------------|---|--|--|---|
|                                     |                                 |   |  | Reimbursement Criteria   | Standard Approval<br>Duration   |
| REMICADE®,<br>infliximab            | 100 mg/<br>10 mL IV<br>infusion | <p><b>Treatment of fistulizing CD</b> in patients who have:</p> <ul style="list-style-type: none"> <li>Actively draining perianal or enterocutaneous fistula(e) that have recurred or persisted despite a course of antibiotic therapy (ciprofloxacin and/or metronidazole) AND immunosuppressive therapy (azathioprine or 6-mercaptopurine)</li> </ul> <p><i>Note: any intolerance(s) or contraindication(s) to treatment with required alternative(s) must be described in detail.</i></p> <p><b>Renewal</b> will be considered for patients with resolution of fistulae. The planned dosing regimen for the requested biologic should be provided. The recommended dose for the treatment of CD is 5 mg/kg/dose at 0, 2, and 6 weeks followed by 5 mg/kg/dose every 8 weeks.</p> | <p>Initial: 3 months</p><br><br><br><br><br><br><br><br><p>First renewal: 1 year<br/>Second and subsequent renewals: 2 years</p> | <p>Treatment of fistulizing CD in patients who have:<br/><b>Actively draining perianal or enterocutaneous fistula(e) with minimal luminal disease activity</b></p> <p><u>Renewal</u> will be considered for patients with resolution <b>or improvement<sup>a</sup></b> of fistulae. The planned dosing regimen for the requested biologic should be provided. The recommended dose for the treatment of CD is 5 mg/kg/dose at 0, 2, and 6 weeks followed by 5 mg/kg/dose every 8 weeks. <b>May increase to 10 mg/kg or increase frequency to every 4 weeks if there is a loss of response or shortening of the duration of response to treatment. Dose increases should be approved on the basis of TDM<sup>b</sup> or objective evidence of improved disease control after dose escalation; efficacy should be reassessed periodically.</b></p> | <p>Initial: 3 months</p><br><br><br><br><br><br><br><br><p><b>Renewal: 1 year unless in remission</b></p> |

| Product Name<br>(BRAND,<br>generic)  | Dosage Form &<br>Strength  | Reimbursement Criteria  | Standard Approval<br>Duration  | Recommended Changes  |   |
|--|--|---|--|--|---|
|  |  |   |  | Reimbursement Criteria   | Standard Approval<br>Duration   |
| HUMIRA®,<br>adalimumab   | 40 mg/<br>0.8 mL prefilled<br>syringe and<br>40 mg/<br>0.8 mL prefilled<br>pen for SQ<br>injection | <p><b>For the treatment of fistulizing CD with concomitant luminal disease in patients who meet the following criteria:</b></p> <ul style="list-style-type: none"> <li>• Patients with actively draining perianal or enterocutaneous fistula(e) that have recurred or persist despite a course of appropriate antibiotic therapy (e.g., ciprofloxacin and/or metronidazole) AND immunosuppressive therapy (e.g., azathioprine or 6-mercaptopurine) AND</li> <li>• HBI score <math>\geq 7</math></li> </ul> <p>The dose that will be considered is adalimumab (HUMIRA®) 160 mg at week 0, 80 mg at week 2, followed by 40 mg every 2 weeks.</p> <p><b>Renewal</b> will be considered based on the response to therapy.<br/>The dose that will be considered on renewals is adalimumab (HUMIRA®) 40 mg every two weeks. All requests for higher doses will not be approved.</p> | <p>Initial: 3 months</p> <p>Renewal: 3 months to 1 year pending fistula resolution;<br/>Second renewal: 2 years for second renewal of requests with complete resolution;<br/>Case-by-case duration for renewal of requests with partial resolution</p> | <p>For the treatment of fistulizing CD with concomitant luminal disease in patients who meet the following criteria:</p> <ul style="list-style-type: none"> <li>• Patients with actively draining perianal or enterocutaneous fistula(e) AND</li> <li>• HBI score <math>\geq 7</math></li> </ul> <p>The dose that will be considered is adalimumab (HUMIRA®) 160 mg at week 0, 80 mg at week 2, followed by 40 mg every 2 weeks.</p> <p><b>Renewal</b> will be considered based on the response to therapy.<br/>The dose that will be considered on renewals is adalimumab (HUMIRA®) 40 mg every two weeks. <b>Increase dose to 40 mg every week in patients who experience a disease flare.</b></p> | <p>Initial: 3 months</p> <p>Renewal: 3 months to 1 year <b>unless in remission (no additional criteria)</b></p> |
| KEY: CD = Crohn's disease; HBI = Harvey Bradshaw Index; IV = intravenous; OPDP = Ontario Public Drug Plan; SQ = subcutaneous |  |   |  |  |   |

<sup>a</sup> The consensus group recommends that "improvement" be defined as a decrease from baseline in the number of open draining fistulas of  $\geq 50\%$  for at least two consecutive visits that must be at least four weeks apart.

<sup>b</sup> EAP criteria already require TDM to explain dose increases.

Note: proposed changes appear in bold or by omission of text in the two right-most columns.

Source: OPDP, (2015).

## 3.2 Ulcerative Colitis

The treatment of UC varies by level of disease activity, which is typically categorized as mild, moderate, or severe using the Mayo score (Schroeder et al., 1987). Infliximab is currently the only biologic therapy that is publically reimbursed for the treatment of UC in Ontario. Evidence for its efficacy and safety is provided by studies (clinical trials and meta-analyses) of patients with moderate to severe disease who had failed to respond to or were receiving corticosteroids (Rutgeerts et al., 2005; Lawson et al., 2006; Ford et al., 2011; Lv et al., 2014).

**The consensus group wishes to emphasize that ambulatory and hospitalized patients with UC represent very different patient groups that have distinct treatment needs.**

- Separate guidelines have been developed for the treatment of these patients (Bitton et al., 2012; Bressler et al., 2015).
- Improved treatment of patients with moderate to severe ambulatory disease, including earlier and appropriate use of biologic therapies, could help avert hospitalization, colectomy, and early mortality, and reduce costs (Reinisch et al., 2012).
- Hospitalized patients require urgent consideration and treatment; early escalation to second-line medical therapy with infliximab or cyclosporine should be considered (Bitton et al., 2012; Gibson et al., 2015).

The current OPDP EAP criteria for the use of biologics in UC vary by level disease activity (OPDP, 2015). **The consensus group agrees that the current reimbursement criteria for induction of remission in mild UC accurately reflect the best available clinical evidence for this population (see Table 2-3, pg. 16). The consensus group also agrees that biologics should be used for the treatment of moderate or severe disease in patients who have failed two weeks<sup>a</sup> (14 days) of prednisone or who cannot decrease their prednisone dose without having a relapse of symptoms. However, the consensus group suggests the following changes to the criteria for induction of remission in patients with moderate or severe disease:**

- 1) **The time frame for intravenous steroid use should be shortened from 1 week to 3 days in hospitalized patients.**
  - As highlighted throughout the Toronto Consensus Guidelines and by others, corticosteroid-free remission is a key goal of treatment in UC (Reinisch et al., 2012; Bressler et al., 2015)
  - Reduction of the duration of intravenous therapy from 1 week to 3 days is consistent with current guidelines for the treatment of hospitalized patients (Bitton et al., 2012)
  - Toxicity has been observed with both short- and long-term treatment with corticosteroids, presenting as bothersome and/or serious AEs such as moon face, hirsutism, hypertension, new onset diabetes mellitus, infection, osteonecrosis,

---

<sup>a</sup> Note: recommended to change wording to “14 days” in criteria to align with recent guidelines (Bressler et al., 2015)

myopathy, psychosis, among others (Kusunoki et al., 1992; Marshall and Irvine, 1997; Mahadevan, 2004; Dignass et al., 2010); treatment of these AEs is associated with a considerable economic burden (Manson et al., 2009; Sarnes et al., 2011).

- Such toxicity and costs further underscore the importance of limiting the duration of treatment.

**2) Biologic therapy should be initiated if the patient cannot taper their prednisone dose without symptom relapse.**

- Infliximab has demonstrated efficacy in the induction and maintenance of steroid-free remission, as well as symptom control, mucosal healing, and reductions in serious complications (e.g., colectomy) and hospitalization (Rutgeerts et al., 2005; Sandborn et al., 2009); accordingly, earlier use may improve clinical outcomes.
  - An expert consensus group has stated that “using infliximab earlier in the course of disease may improve the likelihood of achieving treatment goals,” (Reinisch et al., 2012).

**3) For patients with moderate or severe UC, the use of thiopurines should be removed from all induction criteria.**

- The Toronto Consensus Guidelines recommend against the use of thiopurine monotherapy to induce complete remission (Bressler et al., 2015).
- Evidence supporting the use of azathioprine in UC is limited (Reinisch et al., 2012):
  - One meta-analysis of five RCTs suggested that the probability of treatment success with azathioprine was similar to or only marginally improved compared with that of aminosalicylates or placebo (Leung et al., 2008; Reinisch et al., 2012).
  - In the UC SUCCESS study, infliximab and azathioprine were associated with similar rates of corticosteroid-free remission; however, azathioprine was associated with significantly lower rates of Mayo score response and mucosal healing and a higher rate of AEs (Panaccione et al., 2014)
- As discussed for CD, Health Canada issued a safety alert in 2014 regarding use of azathioprine and mercaptopurine and the risk of HSTCL, recommending specifically against their use as monotherapy for treatment of IBD (Health Canada, 2014; Marshall et al., 2014); current EAP criteria contradict this guidance, putting prescribers at substantial medico-legal risk.
- Other serious AEs have been associated with the use of thiopurines in UC (e.g., pancreatitis, bone marrow suppression) (Dignass et al., 2012).
- Other Canadian jurisdictions (e.g., BC, Alberta, and Saskatchewan) do not require prior use of immunosuppressives before initiation of biologic therapy.

**4) Once discharged, hospitalized patients who were initiated on biologic therapy should have access to ongoing induction treatment at doses received in hospital, which may be higher than doses required for ambulatory patients**

- Patients with acute severe UC (ASUC) have faster clearance rates for anti-TNF biologics because of higher serum and mucosal TNF burden, and may require either higher or more frequent dosing than ambulatory patients to optimize exposure (Rosen et al., 2015).
- Acceleration of the induction dosing frequency of infliximab in hospitalized patients with ASUC is associated with a significantly reduced need for early colectomy compared with standard dosing regimens (at 0, 2 and 6 weeks) (Gibson et al., 2015).

**The consensus group agrees that the current reimbursement criteria for biologic maintenance therapy in UC accurately reflect the best available clinical evidence; however, adjustments should be made to the requirements for approval and dosing:**

- 1) For simplification of administrative processes, approval should be provided for three maintenance doses. Patients should then be assessed between Weeks 12 and 14, with subsequent approval provided for 12 months if appropriate** (Janssen Pharmaceuticals, 2015a).
- 2) As for CD, the opportunity for dose optimization of biologic therapy should be added to address loss of response or shortening of response duration. Dose increases should be approved on the basis of TDM or objective evidence of improved disease control (e.g., reduction of symptoms, inflammation) after dose escalation. Efficacy should be reassessed periodically.**
  - Evidence from retrospective studies suggests that dose escalation or shorter time intervals between infusions can rescue response in patients with UC (Yamada et al., 2014; Dumitrescu et al., 2015; Janssen Pharmaceuticals, 2015a).
  - Dose escalation should be initiated early for patients who are hospitalized, recently discharged, or with severe disease, given evidence for more rapid drug clearance in patients with severe UC and their high short-term risk of colectomy (Ananthakrishnan et al., 2010; Kevans et al., 2012; Targownik et al., 2012; Gibson et al., 2015).
  - The Canadian product monograph for infliximab states the following for patients with UC: “In some adult patients, consideration may be given to adjusting the dose up to 10 mg/kg to sustain clinical response and remission,” (Janssen Pharmaceuticals, 2015a).

A detailed summary of the current OPDP EAP reimbursement criteria for UC and the consensus group’s recommended changes is presented in **Table 2-3**.



**Table 2-3: Current OPDP EAP reimbursement criteria for UC and recommended changes from the consensus group**

| Product Name<br>(BRAND,<br>generic) | Dosage<br>Form &<br>Strength    | Reimbursement Criteria   | Standard Approval<br>Duration   | Recommended Changes  |   |
|-------------------------------------|---------------------------------|--|---|--|---|
|                                     |                                 |  |   | Reimbursement Criteria   | Standard Approval<br>Duration                                     |
| REMICADE®,<br>infliximab            | 100 mg/<br>10 mL IV<br>infusion | <p><b>Treatment of UC disease</b> in patients who meet the following criteria:</p> <p><b>Induction</b></p> <p><b>1. Mild disease</b></p> <p>a. Mayo score &lt;6, AND</p> <p>b. Patients with mild disease will be considered on a case-by-case basis but submission must include the rationale for coverage.</p> <p><b>2. Moderate disease</b></p> <p>a. Mayo score between 6 and 10 (inclusive), AND</p> <p>b. Endoscopic<sup>a</sup> subscore of 2, AND</p> <p>c. Failed 2 weeks of oral prednisone ≥40 mg (or IV equivalent for at least 1 week) AND 3 months of AZA/6-MP (or where the use of immunosuppressants is contraindicated), OR</p> <p>d. Stabilized with 2 weeks of oral prednisone ≥40 mg (or a 1 week course of IV equivalent) but the prednisone dose cannot be tapered despite 3 months of AZA/6MP (or where the use of immunosuppressants is contraindicated).</p> <p><b>3. Severe disease</b></p> <p>a. Mayo score &gt;10, AND</p> <p>b. Endoscopy<sup>a</sup> subscore ≥2, AND</p> <p>c. Failed 2 weeks of oral prednisone ≥40 mg (or 1 week IV equivalent), OR</p> <p>d. Stabilized with 2 weeks of oral prednisone ≥40 mg (or 1 week of IV equivalent) but the prednisone dose cannot be tapered despite 3 months of AZA/6MP (or where the use of immunosuppressants is contraindicated).</p> | <p>Initial: 3 months</p> <p>5 mg/kg/dose at 0, 2, and 6 weeks</p> <p>Renewal duration: 3 months to 1 year (pending if patient continues on steroids)</p> <p>Second and subsequent renewal: 2 years (for those off steroids)</p> | <p>Treatment of UC disease in patients who meet the following criteria:</p> <p><b>Induction</b></p> <p>1. Mild disease</p> <p>a. Mayo score &lt;6, AND</p> <p>b. Patients with mild disease will be considered on a case-by-case basis but submission must include the rationale for coverage.</p> <p>2. Moderate disease</p> <p>a. Mayo score between 6 and 10 (inclusive), AND</p> <p>b. Endoscopic<sup>a</sup> subscore of 2, AND</p> <p>c. Failed <b>14 days</b> of oral prednisone ≥40 mg (or IV equivalent for at least <b>3 days</b>), OR</p> <p>d. Stabilized with <b>14 days</b> of oral prednisone ≥40 mg (or a <b>3-day</b> course of IV equivalent) but the prednisone dose cannot be tapered <b>without a relapse of symptoms.</b></p> <p>3. Severe disease</p> <p>a. Mayo score &gt;10, AND</p> <p>b. Endoscopy<sup>a</sup> subscore ≥2</p> <p>c. Failed <b>14 days</b> of oral prednisone ≥40 mg (or <b>3 days</b> of IV equivalent), OR</p> <p>d. Stabilized with <b>14 days</b> of oral prednisone ≥40 mg (or <b>3 days</b> of IV equivalent) but the prednisone dose cannot be tapered <b>without a relapse of symptoms.</b></p> | <p>Initial: 3 months</p> <p>5 mg/kg/dose at 0, 2, and 6 weeks</p> |

| Product Name<br>(BRAND,<br>generic)  | Dosage<br>Form &<br>Strength | Reimbursement Criteria   | Standard Approval<br>Duration | Recommended Changes  |  |
|--|------------------------------|--|-------------------------------|--|--|
|  |                              |  |                               | Reimbursement Criteria   | Standard Approval<br>Duration  |
|  |                              | <p><b>Maintenance</b></p> <p>1. After <b>3 loading doses</b> of REMICADE®:</p> <p>a. Mayo score &lt;6, AND</p> <p>b. 50% reduction in prednisone from the starting dose.</p> <p><i>Approval: 3 months at 5 mg/kg/dose every 8 weeks</i></p> <p>If patient is completely off steroids:</p> <p><i>Approval: 12 months at 5 mg/kg/dose every 8 weeks</i></p> <p>2. Subsequent renewals:</p> <p>a. Mayo score &lt;6, AND</p> <p>b. Must be off steroids.</p> <p>(Patients who remain on steroids will be considered on a case-by-case basis)</p> <p><i>Approval: 12 months at 5 mg/kg/dose every 8 weeks</i></p> |                               | <p><b>Maintenance</b></p> <p>1. After 3 loading doses of REMICADE®:</p> <p>a. Mayo score &lt;6, AND</p> <p>b. 50% reduction in prednisone from the starting dose.</p> <p>2. Subsequent renewals:</p> <p>a. Mayo score &lt;6, AND</p> <p>b. Must be off steroids.</p> <p>(Patients who remain on steroids will be considered on a case-by-case basis)</p> | <p><b>First 3 doses at 5 mg/kg/dose; assessment between Weeks 12 and 14; approval for 12 months</b></p> <p>12 months at 5 mg/kg/dose every 8 weeks</p> <p><b>May increase to 10 mg/kg or increase frequency to every 4-6 weeks if there is a loss of response or shortening of the duration of response to treatment.</b></p> <p><b>Dose increases should be approved on the basis of TDM<sup>b</sup> or objective evidence of improved disease control after dose escalation; efficacy should be reassessed periodically.</b></p> |
| <p>KEY: AZA = azathioprine; IV = intravenous; 6MP = 6-mercaptopurine; OPDP = Ontario Public Drug Plan; UC = ulcerative colitis</p> |                              |  |                               |  |  |

<sup>a</sup> The endoscopy procedure must be done within the last year but does not have to be full endoscopy.

<sup>b</sup> EAP criteria already require TDM to explain dose increases.

Note: proposed changes appear in bold or by omission of text in the two right-most columns.

Source: OPDP, (2015).

## 4.0 Additional Considerations

The OAG consensus group discussed a number of additional topics related to the approval and availability of/access to biologics in IBD. Inflammatory bowel disease is associated with a substantial disease burden in Canada, including both high per patient costs and prevalence rates – in 2012, there were an estimated 233,000 Canadians living with IBD, resulting in approximately \$1.2 billion in direct medical costs (Rocchi et al., 2012). Since the introduction of anti-TNF biologic therapies in 2005, the annual incidence rate for colectomy has consistently declined in Canadian UC patients (Reich et al., 2014). However, there is a marked delay in access to anti-TNF therapies among publicly-covered Canadian IBD patients: in comparison with private-coverage patients, the median time interval between prescription and administration is approximately 11 days longer. This delay is associated with significantly increased hospitalization rates, with approximately three times as many ER visits and IBD-related admissions in patients with public coverage (Rumman et al., 2016).

One key topic was the need for a simple and standardized EAP form that would streamline the approval process. Such forms are currently available in other therapeutic areas, providing clear specifications regarding reimbursement requirements and thereby expediting patient approval and access to biologic therapies. The OAG believes that the availability of such a form for biologics in IBD would significantly improve patient outcomes, and is willing to work with the OPDP to develop this document.

The OAG also discussed the imminent availability of two additional drugs for the treatment of UC: adalimumab (HUMIRA®) and vedolizumab (ENTYVIO®). Both of these therapies have received positive recommendations from the Canadian Agency for Drugs Technologies in Health's (CADTH) Common Drug Review (CDR) and are currently undergoing pricing negotiations with the PCPA. As it is anticipated that these drugs will be available in late 2016 and/or early 2017, the OAG notes that the EAP reimbursement criteria may soon need to be updated to consider these new options for UC.

Finally, the OAG additionally discussed the opportunities and challenges associated with the introduction of subsequent entry biologics (SEBs) in Canada. They noted that while open competition between SEBs and innovator biologics will improve affordability and increase treatment options, several concerns surround the approval and use of SEBs. In particular, the OAG was concerned about the extrapolation of SEB data from other indications to IBD, the interchangeability/switching of SEBs, immunogenicity, and naming conventions. Recognizing the importance of these topics, the OAG has developed a separate document that summarizes these considerations and recommends solutions that will ensure the safe and effective introduction of SEBs for IBD.

## **5.0 Conclusions**

In summary, the OAG and the OPDP share the common goals of improving patient care and optimizing use of health care resources. Review of the most robust data for the treatment of IBD suggests that several modifications could be made to the current EAP criteria that would improve their alignment with current evidence. The OAG consensus group has presented several targeted recommendations that, if implemented, could increase access to biologic therapies and provide more optimized treatment. Further, they have recognized several issues—such as the need for a standardized EAP form for biologic use in IBD and the imminent availability of new innovator and SEB products—that will bear impact on the EAP criteria, patient access, and treatment outcomes. The OAG hopes to work together with the OPDP to improve the standard of care for patients living with IBD in Ontario.

## References

- AbbVie Pharmaceuticals (2016) HUMIRA(R) Product Monograph. Date of revision: April 6, 2016. Control No. 190512. Available at: [http://www.abbvie.ca/content/dam/abbviecorp/ca/english/docs/HUMIRA\\_PM\\_EN.pdf](http://www.abbvie.ca/content/dam/abbviecorp/ca/english/docs/HUMIRA_PM_EN.pdf). Accessed: July 11, 2016.
- Ananthakrishnan AN, McGinley EL, Binion DG, Saeian K (2010) Simple score to identify colectomy risk in ulcerative colitis hospitalizations. *Inflamm Bowel Dis* 16 (9): 1532-1540.
- Arora S, Katkov W, Cooley J, Kemp JA, Johnston DE et al. (1999) Methotrexate in Crohn's disease: results of a randomized, double-blind, placebo-controlled trial. *Hepatogastroenterology* 46 (27): 1724-1729.
- Baert F, Glorieus E, Reenaers C, D'Haens G, Peeters H et al. (2013) Adalimumab dose escalation and dose de-escalation success rate and predictors in a large national cohort of Crohn's patients. *J Crohns Colitis* 7 (2): 154-160.
- Bernstein LH, Frank MS, Brandt LJ, Boley SJ (1980) Healing of perineal Crohn's disease with metronidazole. *Gastroenterology* 79 (2): 357-365.
- Billioud V, Sandborn WJ, Peyrin-Biroulet L (2011) Loss of response and need for adalimumab dose intensification in Crohn's disease: a systematic review. *Am J Gastroenterol* 106 (4): 674-684.
- Bitton A, Buie D, Enns R, Feagan BG, Jones JL et al. (2012) Treatment of hospitalized adult patients with severe ulcerative colitis: Toronto consensus statements. *Am J Gastroenterol* 107 (2): 179-194; author reply 195.
- Brandt LJ, Bernstein LH, Boley SJ, Frank MS (1982) Metronidazole therapy for perineal Crohn's disease: a follow-up study. *Gastroenterology* 83 (2): 383-387.
- Bressler B, Marshall JK, Bernstein CN, Bitton A, Jones J et al. (2015) Clinical practice guidelines for the medical management of nonhospitalized ulcerative colitis: the Toronto consensus. *Gastroenterology* 148 (5): 1035-1058 e1033.
- Brynskov J, Freund L, Norby Rasmussen S, Lauritsen K, Schaffalitzky de Muckadell O et al. (1991) Final report on a placebo-controlled, double-blind, randomized, multicentre trial of cyclosporin treatment in active chronic Crohn's disease. *Scand J Gastroenterol* 26 (7): 689-695.
- Cadahia V, Garcia-Carbonero A, Vivas S, Fuentes D, Nino P et al. (2004) Infliximab improves quality of life in the short-term in patients with fistulizing Crohn's disease in clinical practice. *Rev Esp Enferm Dig* 96 (6): 369-374; 374-368.
- Chande N, Tsoulis DJ, MacDonald JK (2013) Azathioprine or 6-mercaptopurine for induction of remission in Crohn's disease. *Cochrane Database Syst Rev* 4 CD000545.
- Chaparro M, Martinez-Montiel P, Van Domselaar M, Bermejo F, Perez-Calle JL et al. (2012) Intensification of infliximab therapy in Crohn's disease: efficacy and safety. *J Crohns Colitis* 6 (1): 62-67.
- Chaparro M, Panes J, Garcia V, Manosa M, Esteve M et al. (2011) Long-term durability of infliximab treatment in Crohn's disease and efficacy of dose "escalation" in patients losing response. *J Clin Gastroenterol* 45 (2): 113-118.
- Cohen RD (2001) Efficacy and safety of repeated infliximab infusions for Crohn's disease: 1-year clinical experience. *Inflamm Bowel Dis* 7 Suppl 1 S17-22.
- Colombel JF, Sandborn WJ, Reinisch W, Mantzaris GJ, Kornbluth A et al. (2010) Infliximab, azathioprine, or combination therapy for Crohn's disease. *N Engl J Med* 362 (15): 1383-1395.
- Colombel JF, Sandborn WJ, Rutgeerts P, Enns R, Hanauer SB et al. (2007) Adalimumab for maintenance of clinical response and remission in patients with Crohn's disease: the CHARM trial. *Gastroenterology* 132 (1): 52-65.

- Cordero Ruiz P, Castro Marquez C, Mendez Rufian V, Castro Laria L, Caunedo Alvarez A et al. (2011) Efficacy of adalimumab in patients with Crohn's disease and failure to infliximab therapy: a clinical series. *Rev Esp Enferm Dig* 103 (6): 294-298.
- Cosnes J, Bourrier A, Laharie D, Nahon S, Bouhnik Y et al. (2013) Early administration of azathioprine vs conventional management of Crohn's Disease: a randomized controlled trial. *Gastroenterology* 145 (4): 758-765 e752; quiz e714-755.
- Dassopoulos T, Sultan S, Falck-Ytter YT, Inadomi JM, Hanauer SB (2013) American Gastroenterological Association Institute technical review on the use of thiopurines, methotrexate, and anti-TNF-alpha biologic drugs for the induction and maintenance of remission in inflammatory Crohn's disease. *Gastroenterology* 145 (6): 1464-1478.e1461-1465.
- Dignass A, Lindsay JO, Sturm A, Windsor A, Colombel JF et al. (2012) Second European evidence-based consensus on the diagnosis and management of ulcerative colitis part 2: current management. *J Crohns Colitis* 6 (10): 991-1030.
- Dignass A, Van Assche G, Lindsay JO, Lemann M, Soderholm J et al. (2010) The second European evidence-based Consensus on the diagnosis and management of Crohn's disease: Current management. *J Crohns Colitis* 4 (1): 28-62.
- Dubinsky MC, Rosh J, Faubion WA, Jr., Kierkus J, Ruemmele F et al. (2016) Efficacy and Safety of Escalation of Adalimumab Therapy to Weekly Dosing in Pediatric Patients with Crohn's Disease. *Inflamm Bowel Dis* 22 (4): 886-893.
- Dumitrescu G, Amiot A, Seksik P, Baudry C, Stefanescu C et al. (2015) The outcome of infliximab dose doubling in 157 patients with ulcerative colitis after loss of response to infliximab. *Aliment Pharmacol Ther* 42 (10): 1192-1199.
- ECCO (2014) Antibiotics in Crohn's Disease (treatment algorithm). European Crohn's and Colitis Organisation. Last updated: 6 Feb 2014. Available at: <http://www.e-guide.ecco-ibd.eu/interventions-therapeutic/antibiotics#crohnsdisease>. Accessed: February 1, 2016.
- Feagan BG (1995) Cyclosporine has no proven role as a therapy for Crohn's disease. *Inflamm Bowel Dis* 1 (4): 335-339.
- Feagan BG, Fedorak RN, Irvine EJ, Wild G, Sutherland L et al. (2000) A comparison of methotrexate with placebo for the maintenance of remission in Crohn's disease. North American Crohn's Study Group Investigators. *N Engl J Med* 342 (22): 1627-1632.
- Feagan BG, McDonald JW, Rochon J, Laupacis A, Fedorak RN et al. (1994) Low-dose cyclosporine for the treatment of Crohn's disease. The Canadian Crohn's Relapse Prevention Trial Investigators. *N Engl J Med* 330 (26): 1846-1851.
- Feagan BG, Panaccione R, Sandborn WJ, D'Haens GR, Schreiber S et al. (2008) Effects of adalimumab therapy on incidence of hospitalization and surgery in Crohn's disease: results from the CHARM study. *Gastroenterology* 135 (5): 1493-1499.
- Feagan BG, Rochon J, Fedorak RN, Irvine EJ, Wild G et al. (1995) Methotrexate for the treatment of Crohn's disease. The North American Crohn's Study Group Investigators. *N Engl J Med* 332 (5): 292-297.
- Ford AC, Sandborn WJ, Khan KJ, Hanauer SB, Talley NJ et al. (2011) Efficacy of biological therapies in inflammatory bowel disease: systematic review and meta-analysis. *Am J Gastroenterol* 106 (4): 644-659, quiz 660.
- Gibson DJ, Heetun ZS, Redmond CE, Nanda KS, Keegan D et al. (2015) An accelerated infliximab induction regimen reduces the need for early colectomy in patients with acute severe ulcerative colitis. *Clin Gastroenterol Hepatol* 13 (2): 330-335 e331.
- Hanauer SB, Feagan BG, Lichtenstein GR, Mayer LF, Schreiber S et al. (2002) Maintenance infliximab for Crohn's disease: the ACCENT I randomised trial. *Lancet* 359 (9317): 1541-1549.

- Hanauer SB, Sandborn WJ, Rutgeerts P, Fedorak RN, Lukas M et al. (2006) Human anti-tumor necrosis factor monoclonal antibody (adalimumab) in Crohn's disease: the CLASSIC-I trial. *Gastroenterology* 130 (2): 323-333; quiz 591.
- Hazlewood GS, Rezaie A, Borman M, Panaccione R, Ghosh S et al. (2015) Comparative effectiveness of immunosuppressants and biologics for inducing and maintaining remission in Crohn's disease: a network meta-analysis. *Gastroenterology* 148 (2): 344-354 e345; quiz e314-345.
- Health Canada (2014) Imuran (azathioprine) or purinethol (mercaptopurine) - association with a type of blood cancer - hepatosplenic T-cell lymphoma - for health professionals. Last update: 2014. Available at: <http://healthycanadians.gc.ca/recall-alert-rappel-avis/hc-sc/2014/38693a-eng.php>. Accessed: January 14, 2015.
- Herfarth HH, Kappelman MD, Long MD, Isaacs KL (2016) Use of Methotrexate in the Treatment of Inflammatory Bowel Diseases. *Inflamm Bowel Dis* 22 (1): 224-233.
- Hinojosa J, Gomollon F, Garcia S, Bastida G, Cabriada JL et al. (2007) Efficacy and safety of short-term adalimumab treatment in patients with active Crohn's disease who lost response or showed intolerance to infliximab: a prospective, open-label, multicentre trial. *Aliment Pharmacol Ther* 25 (4): 409-418.
- Hyams J, Crandall W, Kugathasan S, Griffiths A, Olson A et al. (2007) Induction and maintenance infliximab therapy for the treatment of moderate-to-severe Crohn's disease in children. *Gastroenterology* 132 (3): 863-873; quiz 1165-1166.
- Jakobovits J, Schuster MM (1984) Metronidazole therapy for Crohn's disease and associated fistulae. *Am J Gastroenterol* 79 (7): 533-540.
- Janssen Pharmaceuticals (2015a) Product monograph. REMICADE(R) Infliximab. Submission control no: 183500. July 22, 2015. Available at: [https://www.janssen.com/canada/sites/www\\_janssen\\_com\\_canada/files/product/pdf/rmc0722\\_2015cpm\\_nc\\_183500.pdf](https://www.janssen.com/canada/sites/www_janssen_com_canada/files/product/pdf/rmc0722_2015cpm_nc_183500.pdf). Accessed: February 8, 2016.
- Janssen Pharmaceuticals (2015b) REMICADE (infliximab) prescribing information. Revised: 10/2015. Available at: <https://www.remicade.com/shared/product/remicade/prescribing-information.pdf>. Accessed: January 25, 2016.
- Katz L, Gisbert JP, Manoogian B, Lin K, Steenholdt C et al. (2012) Doubling the infliximab dose versus halving the infusion intervals in Crohn's disease patients with loss of response. *Inflamm Bowel Dis* 18 (11): 2026-2033.
- Kevans D, Murthy S, Iacono A, Silverberg MS, Greenberg GR (2012) Accelerated clearance of serum infliximab during induction therapy for acute ulcerative colitis is associated with treatment failure. *Gastroenterol* 142 (S-384-S-385):
- Khan KJ, Dubinsky MC, Ford AC, Ullman TA, Talley NJ et al. (2011) Efficacy of immunosuppressive therapy for inflammatory bowel disease: a systematic review and meta-analysis. *Am J Gastroenterol* 106 (4): 630-642.
- Khanna R, Sattin BD, Afif W, Benchimol EI, Bernard EJ et al. (2013) Review article: a clinician's guide for therapeutic drug monitoring of infliximab in inflammatory bowel disease. *Aliment Pharmacol Ther* 38 (5): 447-459.
- Klag T, Goetz M, Stange EF, Wehkamp J (2015) Medical Therapy of Perianal Crohn's Disease. *Viszeralmedizin* 31 (4): 265-272.
- Kopylov U, Katsanos KH, van der Woude CJ, Karmiris K, Hernandez V et al. (2016) European experience with methotrexate treatment in Crohn's disease: a multicenter retrospective analysis. *Eur J Gastroenterol Hepatol*
- Kopylov U, Mantzaris GJ, Katsanos KH, Reenaers C, Ellul P et al. (2011) The efficacy of shortening the dosing interval to once every six weeks in Crohn's patients losing response to maintenance dose of infliximab. *Aliment Pharmacol Ther* 33 (3): 349-357.

- Kornbluth A, Sachar DB, Practice Parameters Committee of the American College of G (2010) Ulcerative colitis practice guidelines in adults: American College Of Gastroenterology, Practice Parameters Committee. *Am J Gastroenterol* 105 (3): 501-523; quiz 524.
- Kusunoki M, Moeslein G, Shoji Y, Fujita S, Yanagi H et al. (1992) Steroid complications in patients with ulcerative colitis. *Dis Colon Rectum* 35 (10): 1003-1009.
- Laharie D, Reffet A, Belleanne G, Chabrun E, Subtil C et al. (2011) Mucosal healing with methotrexate in Crohn's disease: a prospective comparative study with azathioprine and infliximab. *Aliment Pharmacol Ther* 33 (6): 714-721.
- Lawson MM, Thomas AG, Akobeng AK (2006) Tumour necrosis factor alpha blocking agents for induction of remission in ulcerative colitis. *Cochrane Database Syst Rev* (3): CD005112.
- Leung Y, Panaccione R, Hemmelgarn B, Jones J (2008) Exposing the weaknesses: a systematic review of azathioprine efficacy in ulcerative colitis. *Dig Dis Sci* 53 (6): 1455-1461.
- Lobo AJ, Feagan BG (1990) Cyclosporine in Crohn's disease (letters to the editor). *N Engl J Med* 322 (9): 636-637.
- Lv R, Qiao W, Wu Z, Wang Y, Dai S et al. (2014) Tumor necrosis factor alpha blocking agents as treatment for ulcerative colitis intolerant or refractory to conventional medical therapy: a meta-analysis. *PLoS One* 9 (1): e86692.
- Mahadevan U (2004) Medical treatment of ulcerative colitis. *Clin Colon Rectal Surg* 17 (1): 7-19.
- Manson SC, Brown RE, Cerulli A, Vidaurre CF (2009) The cumulative burden of oral corticosteroid side effects and the economic implications of steroid use. *Respir Med* 103 (7): 975-994.
- Marits P, Landucci L, Sundin U, Davidsdottir L, Nilsson J et al. (2014) Trough s-infliximab and antibodies towards infliximab in a cohort of 79 IBD patients with maintenance infliximab treatment. *J Crohns Colitis* 8 (8): 881-889.
- Marshall JK, Irvine EJ (1997) Rectal corticosteroids versus alternative treatments in ulcerative colitis: a meta-analysis. *Gut* 40 (6): 775-781.
- Marshall JK, Otley AR, Afif W, Bernstein CN, Hookey L et al. (2014) Canadian Association of Gastroenterology position statement regarding the use of thiopurines for the treatment of inflammatory bowel disease. *Can J Gastroenterol Hepatol* 28 (7): 371-372.
- Marzo M, Felice C, Pugliese D, Andrisani G, Mocchi G et al. (2015) Management of perianal fistulas in Crohn's disease: an up-to-date review. *World J Gastroenterol* 21 (5): 1394-1403.
- Mate-Jimenez J, Hermida C, Cantero-Perona J, Moreno-Otero R (2000) 6-mercaptopurine or methotrexate added to prednisone induces and maintains remission in steroid-dependent inflammatory bowel disease. *Eur J Gastroenterol Hepatol* 12 (11): 1227-1233.
- McDonald JW, Wang Y, Tsoulis DJ, MacDonald JK, Feagan BG (2014) Methotrexate for induction of remission in refractory Crohn's disease. *Cochrane Database Syst Rev* 8 CD003459.
- Michetti P (2009) Fistula treatment: the unresolved challenge. *Dig Dis* 27 (3): 387-393.
- Mowat C, Cole A, Windsor A, Ahmad T, Arnott I et al. (2011) Guidelines for the management of inflammatory bowel disease in adults. *Gut* 60 (5): 571-607.
- NICE (2015) Vedolizumab for treating moderately severely active Crohn's disease after prior therapy. NICE technology appraisal guidance [TA352]. Published: August 2015. Available at: <https://www.nice.org.uk/guidance/TA352/chapter/3-The-companys-submission>. Accessed: February 24, 2016
- Nicholls S, Domizio P, Williams CB, Dawnay A, Braegger CP et al. (1994) Cyclosporin as initial treatment for Crohn's disease. *Arch Dis Child* 71 (3): 243-247.
- OPDP (2015) Ontario Public Drug Program Ministry of Health and Long-term Care Exceptional Access Program (EAP). EAP Reimbursement Criteria for Frequently Requested Drugs. Updated: August 1, 2015. Available at: [http://www.health.gov.on.ca/en/pro/programs/drugs/pdf/frequently\\_requested\\_drugs.pdf](http://www.health.gov.on.ca/en/pro/programs/drugs/pdf/frequently_requested_drugs.pdf).



- Oren R, Moshkowitz M, Odes S, Becker S, Keter D et al. (1997) Methotrexate in chronic active Crohn's disease: a double-blind, randomized, Israeli multicenter trial. *Am J Gastroenterol* 92 (12): 2203-2209.
- Panaccione R, Ghosh S, Middleton S, Marquez JR, Scott BB et al. (2014) Combination therapy with infliximab and azathioprine is superior to monotherapy with either agent in ulcerative colitis. *Gastroenterology* 146 (2): 392-400 e393.
- Panes J, Lopez-Sanroman A, Bermejo F, Garcia-Sanchez V, Esteve M et al. (2013) Early azathioprine therapy is no more effective than placebo for newly diagnosed Crohn's disease. *Gastroenterology* 145 (4): 766-774 e761.
- Patel V, Wang Y, MacDonald JK, McDonald JW, Chande N (2014) Methotrexate for maintenance of remission in Crohn's disease. *Cochrane Database Syst Rev* 8 CD006884.
- Pfizer Canada (2011) Methotrexate product monograph. Submission control no. 144377, 144378. Date of preparation: April 1, 2003. Date of revision: April 21, 2011. Available at: [http://www.pfizer.ca/sites/g/files/g10017036/f/201410/Methotrexate\\_0.pdf](http://www.pfizer.ca/sites/g/files/g10017036/f/201410/Methotrexate_0.pdf).
- Present DH, Rutgeerts P, Targan S, Hanauer SB, Mayer L et al. (1999) Infliximab for the treatment of fistulas in patients with Crohn's disease. *N Engl J Med* 340 (18): 1398-1405.
- Rasul I, Wilson SR, MacRae H, Irwin S, Greenberg GR (2004) Clinical and radiological responses after infliximab treatment for perianal fistulizing Crohn's disease. *Am J Gastroenterol* 99 (1): 82-88.
- Regueiro M, Siemanowski B, Kip KE, Plevy S (2007) Infliximab dose intensification in Crohn's disease. *Inflamm Bowel Dis* 13 (9): 1093-1099.
- Reich KM, Chang HJ, Rezaie A, Wang H, Goodman KJ et al. (2014) The incidence rate of colectomy for medically refractory ulcerative colitis has declined in parallel with increasing anti-TNF use: a time-trend study. *Aliment Pharmacol Ther* 40 (6): 629-638.
- Reinisch W, Van Assche G, Befrits R, Connell W, D'Haens G et al. (2012) Recommendations for the treatment of ulcerative colitis with infliximab: a gastroenterology expert group consensus. *J Crohns Colitis* 6 (2): 248-258.
- Rocchi A, Benchimol EI, Bernstein CN, Bitton A, Feagan B et al. (2012) Inflammatory bowel disease: a Canadian burden of illness review. *Can J Gastroenterol* 26 (11): 811-817.
- Rodrigo L, Perez-Pariente JM, Fuentes D, Cadahia V, Garcia-Carbonero A et al. (2004) Retreatment and maintenance therapy with infliximab in fistulizing Crohn's disease. *Rev Esp Enferm Dig* 96 (8): 548-554; 554-548.
- Rosen MJ, Minar P, Vinks AA (2015) Review article: applying pharmacokinetics to optimise dosing of anti-TNF biologics in acute severe ulcerative colitis. *Aliment Pharmacol Ther* 41 (11): 1094-1103.
- Rumman A, Candia R, Sam JJ, Thanabalan R, Croitoru K et al. (2016) Public drug coverage is associated with delayed access to anti-tumor necrosis factor therapy for patients with inflammatory bowel disease in a universal healthcare system. Poster A214. Presented at the Canadian Association of Gastroenterology (CAG) 2016 Canadian Digestive Diseases Week (CDDW). Montreal, Quebec
- Rutgeerts P, Feagan BG, Lichtenstein GR, Mayer LF, Schreiber S et al. (2004) Comparison of scheduled and episodic treatment strategies of infliximab in Crohn's disease. *Gastroenterology* 126 (2): 402-413.
- Rutgeerts P, Sandborn WJ, Feagan BG, Reinisch W, Olson A et al. (2005) Infliximab for induction and maintenance therapy for ulcerative colitis. *N Engl J Med* 353 (23): 2462-2476.
- Rutgeerts P, Van Assche G, Sandborn WJ, Wolf DC, Geboes K et al. (2012) Adalimumab induces and maintains mucosal healing in patients with Crohn's disease: data from the EXTEND trial. *Gastroenterology* 142 (5): 1102-1111 e1102.
- Sadowski DC, Bernstein CN, Bitton A, Croitoru K, Fedorak RN et al. (2009) Canadian Association of Gastroenterology Clinical Practice Guidelines: The use of tumour necrosis factor-alpha antagonist therapy in Crohn's disease. *Can J Gastroenterol* 23 (3): 185-202.

- Sandborn WJ, Hanauer SB, Rutgeerts P, Fedorak RN, Lukas M et al. (2007a) Adalimumab for maintenance treatment of Crohn's disease: results of the CLASSIC II trial. *Gut* 56 (9): 1232-1239.
- Sandborn WJ, Rutgeerts P, Enns R, Hanauer SB, Colombel JF et al. (2007b) Adalimumab induction therapy for Crohn disease previously treated with infliximab: a randomized trial. *Ann Intern Med* 146 (12): 829-838.
- Sandborn WJ, Rutgeerts P, Feagan BG, Reinisch W, Olson A et al. (2009) Colectomy rate comparison after treatment of ulcerative colitis with placebo or infliximab. *Gastroenterology* 137 (4): 1250-1260; quiz 1520.
- Sands BE, Anderson FH, Bernstein CN, Chey WY, Feagan BG et al. (2004) Infliximab maintenance therapy for fistulizing Crohn's disease. *N Engl J Med* 350 (9): 876-885.
- Santos JV, Baudet JA, Casellas FJ, Guarner LA, Vilaseca JM et al. (1995) Intravenous cyclosporine for steroid-refractory attacks of Crohn's disease. Short- and long-term results. *J Clin Gastroenterol* 20 (3): 207-210.
- Sarnes E, Crofford L, Watson M, Dennis G, Kan H et al. (2011) Incidence and US costs of corticosteroid-associated adverse events: a systematic literature review. *Clin Ther* 33 (10): 1413-1432.
- Schroeder KW, Tremaine WJ, Ilstrup DM (1987) Coated oral 5-aminosalicylic acid therapy for mildly to moderately active ulcerative colitis. A randomized study. *N Engl J Med* 317 (26): 1625-1629.
- Sica GS, Di Carlo S, Tema G, Montagnese F, Del Vecchio Blanco G et al. (2014) Treatment of peri-anal fistula in Crohn's disease. *World J Gastroenterol* 20 (37): 13205-13210.
- Solomon M, McLeod R, O'Connor B, Steinhart AH, Greenberg GR et al. (1993) Combination ciprofloxacin and metronidazole in severe perianal Crohn's disease. *Can J Gastroenterol* 7 571-573.
- Stange EF, Modigliani R, Pena AS, Wood AJ, Feutren G et al. (1995) European trial of cyclosporine in chronic active Crohn's disease: a 12-month study. The European Study Group. *Gastroenterology* 109 (3): 774-782.
- Steenholdt C, Bendtzen K, Brynskov J, Thomsen OO, Munck LK et al. (2015) Changes in serum trough levels of infliximab during treatment intensification but not in anti-infliximab antibody detection are associated with clinical outcomes after therapeutic failure in Crohn's disease. *J Crohns Colitis* 9 (3): 238-245.
- Sternthal MB, Murphy SJ, George J, Kornbluth A, Lichtiger S et al. (2008) Adverse events associated with the use of cyclosporine in patients with inflammatory bowel disease. *Am J Gastroenterol* 103 (4): 937-943.
- Swaminath A, Taunk R, Lawlor G (2014) Use of methotrexate in inflammatory bowel disease in 2014: A User's Guide. *World J Gastrointest Pharmacol Ther* 5 (3): 113-121.
- Targan SR, Hanauer SB, van Deventer SJ, Mayer L, Present DH et al. (1997) A short-term study of chimeric monoclonal antibody cA2 to tumor necrosis factor alpha for Crohn's disease. Crohn's Disease cA2 Study Group. *N Engl J Med* 337 (15): 1029-1035.
- Targownik LE, Singh H, Nugent Z, Bernstein CN (2012) The epidemiology of colectomy in ulcerative colitis: results from a population-based cohort. *Am J Gastroenterol* 107 (8): 1228-1235.
- Terdiman JP, Gruss CB, Heidelbaugh JJ, Sultan S, Falck-Ytter YT (2013) American Gastroenterological Association Institute guideline on the use of thiopurines, methotrexate, and anti-TNF-alpha biologic drugs for the induction and maintenance of remission in inflammatory Crohn's disease. *Gastroenterology* 145 (6): 1459-1463.
- Thai A, Prindiville T (2010) Hepatosplenic T-cell lymphoma and inflammatory bowel disease. *J Crohns Colitis* 4 (5): 511-522.
- Thia KT, Mahadevan U, Feagan BG, Wong C, Cockeram A et al. (2009) Ciprofloxacin or metronidazole for the treatment of perianal fistulas in patients with Crohn's disease: a randomized, double-blind, placebo-controlled pilot study. *Inflamm Bowel Dis* 15 (1): 17-24.

- Tonelli F, Giudici F, Asteria CR (2012) Effectiveness and safety of local adalimumab injection in patients with fistulizing perianal Crohn's disease: a pilot study. *Dis Colon Rectum* 55 (8): 870-875.
- Vande Casteele N, Ferrante M, Van Assche G, Ballet V, Compennolle G et al. (2015) Trough concentrations of infliximab guide dosing for patients with inflammatory bowel disease. *Gastroenterology* 148 (7): 1320-1329 e1323.
- Watanabe M, Hibi T, Lomax KG, Paulson SK, Chao J et al. (2012) Adalimumab for the induction and maintenance of clinical remission in Japanese patients with Crohn's disease. *J Crohns Colitis* 6 (2): 160-173.
- Wolf D, D'Haens G, Sandborn WJ, Colombel JF, Van Assche G et al. (2014) Escalation to weekly dosing recaptures response in adalimumab-treated patients with moderately to severely active ulcerative colitis. *Aliment Pharmacol Ther* 40 (5): 486-497.
- Yamada S, Yoshino T, Matsuura M, Minami N, Toyonaga T et al. (2014) Long-term efficacy of infliximab for refractory ulcerative colitis: results from a single center experience. *BMC Gastroenterol* 14 80.